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Test Report No.: CTL2405163031-WF

Band38 5MHz_16QAM_LCH_2572.5MHz_RB_1_0_NTNV

Level (dBm)

-20 4

-30

Ant: Ant1

Detector: RMS
TraceType: Average
AverageCount: 30
SweepPoint: 19941
SweepTime: 17.28 ms
Sweep: Single

DCCF: 2.22dB

Maker:

1.110.500 MHz
-41.38 dBm

—— Final Data

—— Trace
—— Limit
30.0 10000.0
Frequency (MHz)
Band38 5MHz_16QAM_LCH_2572.5MHz_RB_1_0_NTNV
J nt: Ant1
Start: 10 GHz
Stop: 26 GHz
BW: 1 MHz
=10 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
I e ,,——— e L A B A I i .- b thtL SweepPoint: 30001
SweepTime: 38 ms
Sweep: Single
_30 S S5 S S A
BCEF 2.22dB
aker
—_ A0 ] 1. 24394 000 MHz
3 “52.57 dBm
a3
e
~ -50
[
>
()
— _60 4 g e ouate i a el S RS e
_70 Jreeros ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
_80 4 ,,,,,,,,,,,,l,,,,,,,,,,,,),,,,,,,,,,,,,l,,,,,,,,,,,,t,,,,,,,,,,,,41 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
90 1 777‘77r7771 777777777777777777777777777777777777777777777777777777777777777777 —— Final Data
! —— Trace
! —— Limit
-100 T T T T T T T T T
10000.0 25000.0
Frequency (MHz)

Page 66/ 110




Annex for LTE Band 38 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band38 5MHz_16QAM_LCH_2572.5MHz_RB_1_0_NTNV

Ant: Ant1

Start: 25 GHz

Stop: 26.2 GHz
RBW: 1 MHz

VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
SweepPoint: 2401
SweepTime: 3.04 ms
Sweep: Single

DCCF: 2.22dB

Maker:

1. 25424 500 MHz
-52.69 dBm

Level (dBm)

—— Final Data
—— Trace
i i i | | | | ! — Limit
-100 T T T T T T T T T
25000.0 26200.0
Frequency (MHz)
Band38 5MHz_16QAM_LCH 2572.5MHz_RB 25 0 NTNV
e Ant Ant1
Start: 2485 MHz
Stop: 2577.5 MHz
10 RBW: 130 kHz
VBW: 390 kHz
Detector: RMS
TraceType: Average
01 | AverageCount: 3
SweepPoint: 1424
SweepTime: 6.83 ms
-10 A Sweep: Single
DCCF: 2.22dB
T 20 1-
o
o
=~ -30 1
[
3
1 —40 1
_50 -
_50 -
-70 4 —— Final Data
—— Trace
! | ! | | | | | ! — Limit
-80 T T T T T T T T T
2485.0 25775
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
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2621 2637.5 1 CHP 2 2628270 4498 25 Pass
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Band38 10MHz_QPSK_HCH_2615MHz_RB_1_49 NTNV
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Frequency (MHz)

Start Stop RBW Marker Freq Level Limit

MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut

2605 2620 0.02 / ! / / / /

2620 2621 0.02 / 1 2620.020 -34.40 -10 Pass

2621 2635 1 CHP 2 2633370 46.76 25 Pass
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FCCID: 2BCUE-P8GLOBAL

Band38 10MHz_QPSK_HCH_2615MHz_RB_50_0_NTNV
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2605 2620 0.22 / ! / / / /
2620 2621 0.22 / 1 2620.000 -29.58 -10 Pass
2621 2635 1 CHP 2 2634.850 -32.86 25 Pass

Band38 10MHz_16QAM_LCH_2575MHz_RB_1 0_NTNV
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2485 2569 1 CHP 1 2552.860 -44.56 25 Pass

2569 2570 0.02 / 2 2569.970  -33.40 -10 Pass

2570 2585 0.02 / / / ! / /
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band38 10MHz_16QAM_LCH_2575MHz_RB_1 0_NTNV
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2485 2569 1 CHP 1 25658.300 -37.33 -25 Pass
2569 2570 0.24 / 2 2570.000 -27.04 -10 Pass
2570 2585 0.24 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band38 10MHz_16QAM_MCH_2595MHz_RB_1_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band38 10MHz_16QAM_MCH_2595MHz_RB_1_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band38 10MHz_16QAM_HCH_2615MHz_RB_1_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band38 10MHz_16QAM_HCH_2615MHz_RB_1 49 NTNV
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2605 2620 0.02 / ! / ! / /
2620 2621 0.02 / 1 2620.020 -31.89 -10 Pass
2621 2635 1 CHP 2 2634470 46.74 25 Pass
Band38 10MHz 16QAM HCH 2615MHz RB 50 0 NTNV
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2605 2620 0.22 / ! / / / /
2620 2621 0.22 / 1 2620.000 -26.06 -10 Pass
2621 2635 1 CHP 2 2630530 -36.73 25 Pass
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FCCID: 2BCUE-P8GLOBAL

6.2.3 B38_15MHz
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Ant: Ant1
Start: 2485 MHz
Stop: 2592.5 MHz
RBW: 20 kHz
VBW: 62 kHz
Detector: RMS
TraceType: Average
AverageCount: 1
SweepPoint: 10751
_| SweepTime: 331.1 ms
Sweep: Single
-{/DCCF: 2.22dB
£
om
=
°
>
(]
-
—— Final Data
—— Trace
—— Limit
2485.0 2592.5
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed g (MHz)  (@Bm) (@Bm) Result
2485 2569 1 CHP 1 2544010 45.27 -25 Pass
2569 2570 0.02 / 2 2569.750 -37.23 -10 Pass
2570 25925 0.02 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band38 15MHz_QPSK_LCH_2577.5MHz_RB_1_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band38 15MHz_QPSK_LCH_2577.5MHz_RB_75 0_NTNV
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2485 2569 1 CHP 1 25650.790 -37.70 -25 Pass
2569 2570 0.33 / 2 2569.602 -30.31 -10 Pass
2570 2592.5 0.33 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band38 15MHz_QPSK_MCH_2595MHz_RB_1_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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2597.5 2620 0.02 / ! / / /
2620 2621 0.02 / 1 2620.000 -36.79 -10 Pass
2621 2632.5 1 CHP 2 2621580 -36.62 -10 Pass
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FCCID: 2BCUE-P8GLOBAL

Band38 15MHz_QPSK_HCH_2612.5MHz_RB_75_0_NTNV
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2597.5 2620 0.33 / ! / / / /
2620 2621 0.33 / 1 2620.145 -32.22 -10 Pass
2621 2632.5 1 CHP 2 2621510 -29.09 -10 Pass
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2485 2569 1 CHP 1 2553020 45.96 25 Pass

2569 2570 0.02 / 2 2569.740 -33.14 -10 Pass

2570 25925 0.02 / / / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band38 15MHz_16QAM_LCH_2577.5MHz_RB_1 0_NTNV
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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